PARTS LIST/LISTE DES PIECES

KEY [TEM# DESCRIPTION 5538 554-8 7028 712-8 7328 7428 KEY [TEM# DESCRIPTION 5538 554-8 7028 712-8 7328 742-8
1. S11448 CASTING BOTTOM 1 1 . . . . 76, 102897 WASHER -HANDLE 2 2 2 2 2 2
S11425 CASTING BOTTOM . . 1 1 1 1 77.  S15111 GREASE CUP HOLDER 1 1 1 1 1 1
2. S11408 CASTING TOP 1 1 . . . . 80.  Y-11560 SCREW - 1/4:20 X 1-7/8 12 12 12 12 12 12
S11290 CASTING TOP . . 1 1 1 1 8.  Y-12860 BOLT -1/4:20 X 1 16 16 16 16 16 16
3 St4is NAMEPLATE 1 1 1 1 1 1 84, Y-12220 BUSHING 1 1 1 1 1 1
5 10571-6 HEAT INDICATOR 1 1 1 . . . 85.  Y-11211 WASHER -LOCK 1/4 8 8 8 8 8 8
6. 921235 HINGE PIN 2 2 2 2 2 2 87.  Y-11793 NUT -1/4 12 12 12 12 12 12
7. S21233 HINGE CLIP 2 2 o 2 2 2 88.  Y-11508 NUT WING - 1/4 4 4 4 4 4 4
8  10222-T32 GRATE 1 1 . . . . 98. S21124 SCREW -8X 1/2 26 26 26 26 26 26
10222-T42 GRATE . . 1 1 1 1 99,  Y-12646 SCREW - SHOULDER 4 4 4 4 4 6
9.  S12016 GRID 2 2 . . . . 101.  Y-12853 WASHER -#8 . 4 . 4 a4 4
S12028 GRID . . 2 2 2 2 104.  Y-12835 SCREW - 632 X 1/4 6 6 6 6 6 6
11. S12208 GRID RETRACTABLE 1 1 . . . . 105.  Y-29807 NUT - 10:24 . . . . . 4
S12206 GRID RETRACTABLE . . 1 1 1 1 108. PB20-60 KNOB . . . . . 1
14.  10010-45 BRIQUETS - CERAMIG 1 1 . . . . 109. S21136 SCREW 832 X 3/8 . . . . . 2
10010-55 BRIQUETS - CERAMIC . . 1 1 1 1 110.  10225-T10 GRID . . . . . 1
15. 510077 BURNER ASSY 1 1 . . . . 111. 103%0-€10  SIDE BURNER . . . . . 1
S10017 BURNER ASSY . . 1 1 1 1 118, 10842-T12 ELEGTRODE . . . . . 1
17.  10342-21 IGNITOR 1 1 1 1 1 . 114. 10893440  COVER - SIDE BURNER . . . . . 1
1084222 IGNITOR . . . . . 1 116, Y-29805 SCREW 10:24 X 1/2 2 2 2 2 2 12
18, S15500 ELEGTRODE 1 1 1 1 1 1 117. 10888-R50  SHELF - SIDE BURNER . . . . . 1
21, 10440K41 CONTROL ASSY NG 1 1 . . . .
10440K51 CONTROL ASSY NG . . 1 1 . .
10440-R52 CONTROL ASSY NG . . . . 1 .
10442R54  GONTROL ASSYNG . . . . . 1 OPTIONAL
21A. S13467-122  HOSE-SIDE BURNER NG . . . . . 1
Y-11230 COTTER PIN . . . . . 1
218. 10110-91 HOSE-REAR BURNER NG . . . 1 1 11200 PATIO BASE ASSY
22, 10111K23 HOSE NG 1 1 1 1 1 1 20 @«571 PATIO BASE 1
23 1047236 CONTROL KNOB 2 2 2 2 3 4 45, 10184480  PATIO BASE - SUPPORT 1
0. St4183 DECO PLATE 1 1 * . * * 48, 109584561  POST BASE - BRACKET 1
S14181 DEGO PLATE . s 1 1 * . 83. S21014 BOLT 1/4:20 X 3/4 4
S14186 DECO PLATE * . * $ 1 . 8. Y-11211 WASHER -LOCK 1/4 4
s14187 DECO PLATE ¢ . . : ¢ 1 87. Y1179 NUT 1/4-20 4
31.  10194K401  CONTROL COVER 1 1 . . . . . v-12288 LAGBOLT - 516X 4 4
10194K501  CONTROL GOVER . . 1 1 1 1 @ Y-12851 WASHER -3/8 a
35. 10184K561  SUPPORT - GASTINGLH 1 1 1 1 1 1
36, 10184K571  SUPPORT - GASTINGRH 1 1 1 1 1 1
37. 10184K581  SUPPORT -SHELF -LH . 2 . 2 2 2
38. 10184K591  SUPPORT - SHELF -RH . 2 . 2 2 2 11240 oS R SIG Aasy
S0.. 108SBKAN (BRACE:ZREAR d ! : . : . 43 10958K55  POST - INGROUND 1
10958K641  BRAGE -REAR > . 1 1 1 1 83  S21014 BOLT 1/4:20 X 3/4 2
40, 10958K571  LOWER SHELF 1 1 1 1 1 1 86,  10958K58  POST -BRAGE 1
4. 10958K431  BRAGE -FRONT 1 1 * : * O 8.  Y-11793 NUT - HEX 1/4:20 2
10958631  BRAGE - FRONT . . 1 1 1 1
4. 109584421  POST SUPPORT 1 1 . . . .
10958521  POST SUPPORT . . 1 1 1 1
46, 10958K531  POST 1 1 1 1 1 1
47.  10958K541  POST COVER 1 1 1 1 1 1
49 10711K541  CONDI -BIN . . . 1 1 1
10711441  CONDI -BIN . 1 . . . .
10711551  SHELF - SIDE . 2 . 2 2 1
53. S161442 SHELF -BOARD -FRONT ~ » . . 1 1 1
S16142 SHELF -BOARD -FRONT ~ » 1 . . . .
57. 10156440 SHIELD 1 1 . . . .
1015655 SHIELD . . 1 1 1 1
65. S13009 BURNER ROTISSERIE . . . . 1 1
66. 10696160 REAR BURNER-ORFICENG  * . . . 1 1
68. S21382 SPRING . . . . 2 2
69. Y-11990 HEX NUT . . . . 1 1
74, Y-6616 BOLT 2 2 2 2 2

75.  10338-145 SCREW -12 X 172 2 2 2 2 2 2



